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NO. PART NO. £ % NAME QUANTITY REMARK
1 HT25JA-010000 IHERR arm assembly 1
2 HT25JA-020000 WEERR front chassis assembly 1
3 HT25JA-020000 FERRR back chassis assembly 1
4 HT25JA-030000 BHER transmission assembly 2
5 HT25JA-040000 AR power assembly 1
6 HT25JA-050000 BRERR frame assembly 1
7 HT25JA-070000 frdER% drive hydraulic system 1
8 HT25JA-070000 KnEERL steering hydraulic system 1
9 HT25JA-070000 IHHERE lifting hydraulic system 1
10 HT25JA-080000 RERER A control system assembly 1
11 HT25JA-100000 ERAR A 18-safety roof driver 1
12 HT25JA-110000 R R electric system 1
13 HT25JA-130000 #4 bucket 1
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NO. PART NO. £ K NAME QUANTITY REMARK
1 HT25J-014000 AR lever solder 1
2 HT25J-010002 HET bushl 1
3 HT25J-010007 | pivot pin VI 1
4 (6B894.2-86(40) W40 retainer ring 40 2
5 HT25J-010005 #H washer 2
6 HT25J-010006 AR A washer with adjusting 2
7 HT25J-010003 HET bushl 2
8 GB,/T1152—-2000(M10x1) HAM10X1 oil cup 8
9 HT25J-011000 b )iad lifting arm solder 1
10 HT25J-010004 BV pivot pin V 1
1 HT25J-010400 LDy s pivot pin IV solder 1
12 6B97-85(10) #8/0 washer 10 4
13 6B93-87(10) 4’0 washer 10 4
14 GB,/T5781-86(M10x20) £4£M10x20 bolt 10X20 4
15 HT25J-013000 RiFEAH drawbar 1
16 HT25J-010001 HE] bush I 2
17 HT25J-010300 HmEek pivot pin I solder 1
18 6B6170-86(M8) §/M8 nut M8 4
19 6B93-87(8) 488 washer 8 6
20 6B97-85(8) 488 washer 8 10
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NO. PART NO. £ & NAME QUANTITY REMARK
21 HT25J-010010 RALA limit plate 3
22 | GB/T5781-2000(M8x25) 4118405 bolt MBX25 6
23 HT25J-010008 i pivot pin Tl 2
24 (B894.2-86(35) #REE35 retainer ring 35 )
25 HT35J-010007 B2 pivot pin 1
26 | HT250-010200 HI B pivot pin T solder 2
27 HT25J-010009 HEN bushlV 2
28 HT35J-012100C i3 9 insert frame 1
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front chassis assembly
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NO. PART NO. £ & NAME QUANTITY REMARK
: GB,/T5781-86(M10x20) 5 10X20 bolt M10X20 3
2 6B93-87(10) 48 10 washer 10 9
3 6B97-85(10) 48 10 washer 10 3
4 HT25J-010600 4Rt pivot pin solder 1
) GB/T1152—-2000(M10x1) HifM10X1 oil cup 3
6 HT25J-010004 Hav pivot pin V 1
7 HT25J-020006 #E bush 2
8 HT25J-010500 Bhicdnat pivot pin solder 2
9 HT25J-060001A HERR right mudguard 1
10 GB/T5781-86(M8x25) #BM8X25 bolt M8X25 2
11 6B93-87(8) #8 8 washer 8 21
12 6B97-85(8) #8 8 washer 8 16
13| GB6170-86(M8) 58 nut M8 15
14 GB/T5781-86(M8x30) BAMBX30 bolt M8X30 4
15 HT25J-060002 WEA intensify plate 2
16 HT25J-060003 XN bracket plate 2
17 HT25JA-022000 EREAk front chassis frame solder 1
18 | GB/T5781-86(M8x20) BH4/8%20 bolt M8X20 3
19 DL125G-12 B\ bugle 1
20 | GB/T5781-86(M8x40) RHBY40 bolt M8X40 4
Al HT25J-060100 AUXRAEH right bracket 1
22 GB/75783—-2000(M16x70) &8 M16X70 bolt M16X70 4
23 GB97-85(16) 46 washer 16 4
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NO. PART NO. £ % NAME QUANTITY REMARK
24 GB93-87(16) 26 washer 16 4
25 GB,/T6170-2000(M16) &% M16 nut M16 4
26 HT254-023002 E quard  lid 2
27 GB,/T894.2-86(50) W tEs0 retainer ring 50 e
28 HT25J-020007 48 washer 4
29 GB,/1893.1-86(75) #E75 ring e
30 HT25J-023003 Wik washer P
31 GESOES-2RS AFHA bearing 3
32 HT25J-023001 S8k hinge block 1
33 GB/T5781-86(M10x25) £EM10X25 bolt M10X25 6
34 HT25J-020002 [ plug 1
35 HT25JA-020001 SEHTHE sheath of shaft 1
36 HT25JA-020002 REWTE plug 1
37 6B97-85(20) 480 washer 20 1
38 GB,/T70.1-2000(M20X40) WA ARET M20X40 screw M20X40 1
39 HT25J-026001 244 spring pin 1
40 HT25J-026000 BATHFR A, transport  securing strip 1
4 HT25J-020024 3l limit plate 1
42 HT25J-020004 WERREH front steering hinge bolt 1
43 HT25J-060001B EHRR left mudquard 1
44 GB,/T5781-86(M8x35) ##M8X35 bolt M8X35 4
45 HT25J-060200 A pd b 2 left bracket 1
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back chassis assembly
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NO. PART NO. £ % NAME QUANTITY REMARK
1 GB,/T5781-86(M8x35) EMM8X35 bolt M8X35 2
2 GB97-85(8) 4H 8 washer 8 29
3 HT25J-020005 AN EAR the plate use to press secondary cell 1
4 6B93-87(8) #8 8 washer 8 1
5 (6B6170-86(M8) K88 nut M8 6
6 GB,/T5781-86(M8x25) EAM8X25 bolt M8X25 8
7 HT25J-020500 RERAH silent block 4
8 (B,/73089.1-82(M8) L L N nut M8 8
9 GB,/T5781-86(M8x20) $4M8X20 bolt M8X20 2
10 HT25J-020100 WEERRAH oil line bearer 1
1 GB,/T5781-86(M8x70) EM8XT0 bolt M8X70 2

12 HT25J-020001 BRI the plate use to press rubber hose 1

13 HT25J-020300 REL B4 cable piate frame 1

14 GB,/T97-85(10) #8 10 washer 10 2
15 6B,/193-87(10) 4810 washer 10 2
16 6B,/ T5783-2000(M10x20) $8M10X20 bolt M10X20 2
17 HT25JA-021000 FEaRaf back chassis frame solder 1
18 HT25J-020014 Bk silent block 2
19 GB,/T70.3-2000(M8x30) WA ATXEAMBX30 screw M8X30 4
20 GB,/T1152—-2000(M10x1) HHM10X1 oil cup 1
21 6B,/13089.1-82(M6) HYKRM6 nut M6 4
22 HT25JA-020028 HRK the plate use to inqulf wind 1
23 GB,/T5781-86(M6x16) EM6X16 bolt M6X16 4




NO. PART NO. £ % NAME QUANTITY REMARK
24 HT25J-020019 RN 73 flying rings bolt ?
25 6B5287-85(12) #4812 washer 12 ?
26 HT25JA-020600 FR e back baffle solder 1
27 | 6B/T91-2000(3.2x28) FO43.2x28 pin c
28 GB/76179—2000(M12) NATFHERN2 nut M12 2
29 HT25J-020020 22 connecting pin )
30 HT35J-020040 WEA the plate use to measure 1
3 GB,/T5781-86(M8x30) ££M8x30 bolt M8X30 2
32 HT35J-020016 Ly the plate use to locking 1
33 HT25J-020008 i cover 1
34 6B/ T5783-2000(M8x12) $£M8X12 bolt M8X12 2
35 GB/T5783-2000(M16x70) &2 M16X70 bolt M16X70 4
36 6B97-85(16) 486 washer 16 4
37 6B93-87(16) #H6 washer 16 4
38 6B,/T6170-2000(M16) #% W16 nut M16 4
39 HT25J-020010 % spring 1
40 (B/T3089.1-82(M8) L2 3V nut M8 1
4 HT25J-020009 s brake lever shaft 1
42 HT25J-020400 HEEA brake lever frame 1
43 GB,/T95-2000(20) 4820 washer 20 1
44 (6B,/T894.1-1986(20) 20 retainer ring 20 1
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NO. PART NO. £ & NAME QUANTITY REMARK
1 WU-25X100 R network patter fule filter 1
2 GB,/T3452.1-1992(80x3.55) 0RE 80x3.55 o-ring 80x3.55 2
3 HT25J-027000 Rt aat fule tank flange 1
4 6B97-85(8) #8 8 washer 8 16
5 6B93-87(8) #8 8 washer 8 14
6 6B /T5781—-86(M8x25) BRVBXO5 bolt M8X25 14
7 HT25J-028000 HEWAE A4 hydraulic tank flange 1
8 WU-100X40 B AR oil box filter 1
9 GB,/7822-2000(M5x15) TR LRI M5X15 screw M5X15 5
10 HT25J-W10-014 Rt RS fuel level sensor 1
n HT25J-W02-001 210 tank cap 1
12 GB,/T5781-86(M6x25) £#M6X25 bolt M6X25 1

13 GB97-85(6) ¢l 6 washer 6 4
14 HT25J-040012 WRXH the plate use to support oil pump 1
15 GB93-87(6) 486 washer 6 3
16 | 6B6170-86(M6) £86 nut M6 :
17 GB,/T5781-86(M10x35) £8M10X35 bolt M10X35 2
18 GB97-85(10) 480 washer 10 11
19 HT25JA-052000 BREEHIA connecting plate solder 2
20 | 6B93-87(10) 4810 washer 10 6
2 (6B6170-86(M10) £8M10 nut M10 4
22 HT35J-025100 ER% spring component 1
23 (6B/73089.1-82(M10) B4%EM10 nut M10 1




NO. PART NO. £ & NAME QUANTITY REMARK
24 GB,/T19161-2001 FRX W HASI10E jiont bearing 1

25 GB/T5782—2000(M10x40) $8M10x40 bolt M10X40 1

26 | GB/T5781-86(M10x30) #410X30 bolt M10X30 2

27 HT25JA-053000 SHRETHR the plate use to connect spring component 1

28 (B88-85(M4x10) §4T M4X10 screw M4X10 6

29 QUQ2-10X0.63 BARER filter 1

30 HT25J-W05-001 HERNAET cover of the filter 1

31 V3.0723 08 HE A filter element 1

32 E-084-288 R E e filter 1

33 GB/T5781-86(M10x25) K8M10X25 bolt M10X25 2

34 GB/T3452.1-1992(25X2.65) 0%E 25%2.65 0-ring 25X2.65 1

35 JB283-60 Bz oil mark 1 i M27X1.5
36 HT25JA-021000 FEeRafk back chassis frame solder 1

37 HT25JA-040009 RERIH the plate use to support air filter 1

38 | GB6170-86(M3) #18 nut M8 2

39 GB/T5781-86(M6x12) &8M6X12 bolt M6X12 2

40 | HT250-020023 FERENEX pipe clamp 1
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NO. PART NO. £ % NAME QUANTITY REMARK
1 HT25JA-025100 EEAt back cover solder 1
2 HT35J-W02-002 Hit4 molding rubber 1
3 HT35J-020018 o lock staff 1
4 6B5287-85(12) #4812 washer 12 2
5 6B93-87(12) #4812 washer 12 3
6 6B6170-86(M12) K812 nut M12 3
7 HT25JA-025003 YHE KR the plate use to fix lock staff 1
8 GB/T5781-86(M8x25) £#M8X25 bolt M8X25 4
9 GB97-85(8) #88 washer 8 33
10 GB93-87(8) #8 8 washer 8 19
11 (6B6170-86(M8) LT nut M8 13
12 GB,/T5781-86(M8x40) #M8X40 bolt M8X40 2

13 HT35J-052000 RESER lock assembly 1
14 (6B,/13089.1-82(M8) B4i%EM8 nut M8 2
15 HT25JA-025001 %2 connecting plate 1
16 HT25JA-021000 FEafak back chassis frame solder 1
17 GB,/T5781-86(M8x30) $1/M8X30 bolt M8X30 6
18 HT25JA-025200 S A% connecting plate solder 2
19 6B,/T91-2000(2x20) 4220 pin 4
20 HT35J-050003 #h shaft 2
21 GB,/T1152-2000(M6x1) M6 X1 oil cup 2
22 HT25JA-025004 KB connecting plate seat 2
23 HT35J-W05-001 4 locking handle 1 #% GIMB-2
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NO. PART NO. £ % NAME QUANTITY REMARK
24 6B97-85(6) 48 6 washer 6 1
25 6B93-87(6) 48 6 washer 6 7
26 GB/T5781-86(M6x16) K£M6X16 bolt M6X16 5
27 HT35J-050004 R limit plate 1
28 (B,/1819.2-1997(M6x16) THHTR4T M6X16 screw M6X16 2
29 HT25JA-025002 TiFF4t the plate use to gore the lock 1
30 GB/T5781-86(M10x30) EEM10X30 bolt M10X30 1
31 GB97-85(10) 48’10 washer 10 8
32 HT35J-050100 RORE A distaff use to limit position 2
33 6B93-87(10) 4’0 washer 10 5
34 (6B6170-86(M10) £8M10 nut M10 4
35 GB,/T5781-86(M10x35) BEM10X35 bolt M10X35 1
36 0B,/ T5781-86(M6x20) ££M6X20 bolt M6X20 2
37 (6B6170-86(M6) £8M6 nut M6 2
38 HT50-088001 RSt L shaft 1
39 HT50-088100 HrRA A% fix plate sloder 1
40 HT50-088200 B B0% A4 pedal sloder 1
41 GB,/T5781-86(M10x20) EAM10X20 bolt M10X20 1
42 HT25JA-024001 Lk 1 protecting plate in front 1
43 HT25J-024005 [ loop use to nip cannulation 1
44 (B/7822-2000(M6x16) THEEAXE4T M6X16 screw M6X16 2
45 HT25J-024003 %1 spring 1
46 GB/T3089.1-82(M6) 486 nut M6 2




NO. PART NO. £ & NAME QUANTITY REMARK
47 GB/770.1-2000(M8x70) WAAEALXEE MBXT70 screw M8X70 1
48 GB/T1152-2000(M10x1) HHM10X1 oil cup 1
49 HT25J-024300 EREF handle 1
50 HT250-024400 WGk locking seat of qun 1
51 6B /T5781-86(M12x35) ER12X35 bolt M12X35 5
52 6B97-85(12) #4812 washer 12 4
53 HT25JA-024100 M AE o4 pedal sloder 1
54 HT35J-W02-003 WilER trolley of gun 1
55 6B /T5781-86(M8x60) SR\I8XE0 bolt M8X60 1
56 HT254-024004 1% 3 spring 1
57 6B /T5781-86(M8x16) ER\SX16 bolt M8X16 6
58 HT25J-024200 pETT pedal sloder 1
59 HT25J-024010 211 hinge 1
60 HT25-024002 #h shaft 1




rear transmission assembly




NO. PART NO. £ % NAME QUANTITY REMARK
1 HT25J-031003 5% axle tube 2
2 GB70.1-2000(M10x30) WA ARAXREM10X30 screw M10X30 16
3 (6B894.2-86(45) $isiiR45 retainer ring 45 2
4 HT25J-031002 b5 washer 9
5 (GB276-94(6309) #% 6309 bearing 2
6 HT25J-031001 4k axle tube assembly 2
7 6B70.1-2000(M10x35) WA AREXREM10X35 screw M10X35 12
8 GB9877.1-88(72x55x12) ¥ 72x55x12 sodling ring )
9 HT25J-031004 i shaft 2
10 HT50-031015 7 5 bolt 10
11 HT50-031032 EV] 3 nut 10
12 ZDCT-0529A-00 15x7.00% # wheel  felloe 2

13 TR415 &% wheel cylinder bleeder screw 2
14 28x8.5-15 BE wheel 2
15 GB70.1-2000(M12x55) WA ARAEXEAM12X55 screw M12X55 3
16 HT25J-031015 Ak right cover 1
17 (6B893.2-86(80) #E 80 ring 3
18 (GB276-94(6208) #% 6208 bearing 4
19 (6B70.1-2000(M8x60) WA REAXRAMBX60 screw M8X60 12
20 HT25J-031016 i right housing 1
21 HT25J-031013 Tk washer 2
22 HT25J-031014 Fik gear wheel 2
23 HT25J-031010 Kébk washer 4
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NO. PART NO. £ % NAME QUANTITY REMARK
24 HT25J-031012 frEtig gear wheel 4
25 HT25J-031011 2EBEN differential axle bolt 2
26 HT25J-031009 Mt gear wheel 1
27 HT25J-031005 i left cover 1
28 6B93-87(12) 8812 washer 12 8
29 GB /T5783-86(M12x30) $EM12X30 bolt M12X30 8
30 | HI250-031008 #é magnet 2
3 HT25J-031006 Rtk left cover 1
32 JB982-77(14) 4814 washer 2
33 HT25J-031007 g% oil drain plug 2
34 JB7940.2—-95(45" M10x1) W 45" M10x1 grease nipple 1
35 G6B70-85(M12x35) WA REAXEET M12x35 screw M12X35 4
36 6B70-85(M12x75) WA AEARET M12x75 screw M12X75 Ji
37 | GB119-86(10x40-B) #10x40-B pin 2
38 HT25J-031017 £ gear wheel 1
39 (GB9877.1-88(50x30x12) w3 50x30x12 sedling ring 1
40 (6B93-87(10) 4810 spring washer 9
4 HT50-3507020 HHHE right brake 1
42 6B,/ T5783-86(M10x20) £ M10X20 bolt M10X20 4
43 (6B6170-86(M10) &% M0 nut M10 4
44 HT50-031600 HaREket brake assembly frame 1
45 | GB/T5783-86(M10x25) 84 M10X25 bolt M10X25 4
46 GB,/T5783-86(M10x30) £ M10X30 bolt M10X30 1
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front transmission assembly
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NO. PART NO. £ % NAME QUANTITY REMARK
1 HT25J-031003 %% axle tube )
2 GB70.1-2000(M10x30) W AR XREM10X30 screw M10X30 16
3 (6B894.2-86(45) Houtl45 retainer ring 45 2
4 HT25J-031002 )5 washer 2
5 (GB276-94(6309) #& 6309 bearing 2
6 HT25J-031001 37 axle tube assembly 2
7 GB70.1-2000(M10x35) WA AR LREOM10X35 screw M10X35 12
8 (GB9877.1-88(72x55x12) ¥t 72x55x12 soaling ring )
9 HT25J-031004 i shaft 2
10 HT50-031015 7 5 bolt 10
1 HT50-031032 Ruk# nut 10
12 ZDCT-0529A-00 15x7.00%# wheel felloe 2

13 TR415 1% wheel cylinder bleeder screw 2
14 28x8.5-15 Bk wheel 2
15 GB70.1-2000(M12x55) W AR EXEEM12X55 screw M12X55 3
16 HT25J-031015 ARk right cover 1
17 (6B893.2-86(80) #H 80 ring 3
18 GB276-94(6208) #& 5208 bearing 4
19 (6B70.1-2000(M8x60) AR EXREMBX60 screw M8X60 12
20 HT25J-031016 i right housing 1
21 HT25J-031013 Fak washer 2
22 HT25J-031014 Fhik gear wheel )
23 HT25J-031010 Xek washer 4
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NO. PART NO. £ & QUANTITY REMARK
24 HT25J-031012 fiE%R gear wheel 4
25 HT25J-031011 AEBAH differential axle bolt 2
26 HT25J-031009 Ashti% gear wheel 1
27 HT25J-031005 EhE left cover 1
28 | 6B93-87(12) £ 12 washer 12 8
29 6B,/T5783-86(M12x30) $#8M12X30 bolt M12X30 8
30 | HT250-031008 i magnet 2
3 HT25J-031006 Rk left cover 1
32 JB982-77(14) 4814 washer 2
33 HT25J-031007 &4 oil drain plug 2
34 | JB7940.2-95(45 M10x1) W 45° M10x1 grease nipple 1
35 | GB70-85(M12x35) WA ARSI M12435 screw M12X35 4
36 6B70-85(M12x75) WS AR M12x75 screw M12X75 7
37 (B119-86(10x40-B) #10x40-B pin 2
38 HT25J-032001 £ 1% gear wheel 1
39 0B9877.1-88(50x30x12) M3 50x30x12 sealing ring 1
40 (B3452.1-92(80x3.93) OBH4HE 80x3.55 0-ring 1
4 HT25J-032002 Wi cover 1
42 GB93-87(10) 4810 washer 10 4
43 GB/T5783-86(M10x23) & M10X25 bolt M10X25 4
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NO. PART NO. £ % NAME QUANTITY REMARK
1 HT25J-041200 AHHE water—radiator 1
2 (6B6170-86(M8) #7M8 nut M8 20
3 6B93-87(8) #8 8 washer 8 33
4 6B97-85(8) #8 8 washer 8 32
5 HT25J-041300 Wtk silent block 4
6 HT25J-041100 BREAME leading wind cover solder 1
7 6B6170-86(M12) 8812 nut M12 1
8 6B93-87(12) #4812 washer 12 23
9 6B5287-85(12) #4812 washer 12 24
10 GB,/T5783-86(M12x35) BEM12X35 bolt M12X35 9
1 JB/2Q4440-86(25-38) %4 25-38 clampe )
12 JB/2Q4440-86(35-51) %435-51 clampe )

13 GB,/T5781-86(M8x25) EAN8X25 bolt M8X25 4
14 HT25J-040002 Tx# hose 1
15 403C-11GA £ diesel engine 1
16 HT25J-043100 YFAEAE silencer solder 1
17 HT25J-040600 ¥auEet bracket 1
18 HT25J-040200 USRS tube 1
19 HT25J-040900 AR exhaust pipe 1
20 6B/ 15781-86(M10x30) §#M10X30 bolt M10X30 1
21 6B97-85(10) 480 washer 10 2
22 6B93-87(10) 480 washer 10 1
23 6B6170-86(M10) 810 nut M10 1
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NO. PART NO. % & NAME QUANTITY REMARK
24 HT25J-040006 :2:2 block 1
25 HT25J-040005 U clampe 1
26 6B/T5781-86(M12x30) $HM12x30 bolt M12x30 8
27 HT25J-040300 154 212y front-right bracket 1
28 HT25J-040700 AR % flange 1
29 0B/T5781-86(M8x20) £#4M8X20 bolt M8X20 6
30 0B/T5781-86(M8x55) EHMSX55 bolt M8X55 2
31 0B/T15781-86(M8x35) EBMSX35 bolt M8X35 2
32 0B/T5783-86(M12x40) §#M12X40 bolt M12X40 4
33 HT25J-040500 Ex R4 back bracket 2
34 HT25J-040001 HA% hose 1
35 0B/ T5781-86(M6x20) ¥#M6X20 bolt M6X20 4
36 0B97-85(6) #H 6 washer 6 4
37 0B93-87(6) #H 6 washer 6 4
38 (6B6170-86(M6) #8M6 nut M6 4
39 HT25JA-040003 RANHEE hose 1
40 JB/ZQ4440-86(44-64) Rii44-64 clampe 3
4 HT35J-050002 R R Bt rubber mat use to absorb wind 1
42 KW1019A 3 BikE filter 1
43 K1019 BEBRE filter 1
44 HT25J-040400 WA front-left bracket 1
45 HT50-040600 BRBIRRA bracket 1
46 (B,/170.1-2000(M8x70) WAREALEE MBXT70 screw M8x70 1
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NO. PART NO. £ & NAME QUANTITY REMARK
47 HT25J-040800 17 loose flange 1
48 | GB/T5781-86(M8x30) H(8X30 bolt M8X30 5
49 HT25J-W04-001 344 load line 1
50 | GB,/T5781-86(M8x16) EAVBX16 bolt MBX16 |
o1 42R28D EER pump 1
52 GB/T3452.1-92(82.5x2.65) 0B H#8s82.5X2.65 o-ring 1
93 SNP2,/11DSC06 7 pump 1
o4 GB/T70.1-2000(M8x25) WAABAXRET MBX25 screw M8X25 2
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NO. PART NO. £ & NAME QUANTITY REMARK
1 GB/T70.1-2000(M6x25) k<AL AT MEX25 screw M6X25 1
2 GB97-85(6) 4 6 washer 6 14
3 HT25J-090002 AE g consolidate frame 1
4
S
6 HT25J-026001 S & spring pin 2
7 G6B,/T3089.1-82(M12) BRI 2 nut M12 4
8 6B97-85(12) 12 washer 12 8
9 HT25JA-100000 ERMEA4 safety roof driver 1

10 | GB/T5783-86(M12x80) #4M12X80 bolt M12X80 4
1

12 HT25J-090003 Rite spring bolt 1

13 HT25JA-020017 et inqulf wind window 2

14 6B93-87(6) 486 washer 6 12
15 | GB/T5781-86(M6x12) #AMEX12 bolt MEX12 12
16 SC3 .5 seating 1
17 6B97-85(8) $8 8 washer 8 8
18 6B93-87(8) $8 8 washer 8 8
19 6B6170-86(M8) #8M3 nut M8 8
20 HT25JA-054000 Hig bt handle cover solder 1
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NO. PART NO. £ % NAME QUANTITY REMARK
21 GB,/T91-2000(2.5X20) FO4% 2.5X20 pin 2.5X20 2
22 HT25JA-050001 4 shaft 2
23 | 0B/T3089.1-82(M6) H4R6 nut M6 2
24 GB,/T70.1-2000(M6x35) WA AERELE4 M6X35 screw MBX35 D
25 | HT250-080007 FE spring 1
26 GB/T5781-86(M8x20) £#M8X20 bolt M8X20 4
27 HT25J-082000 Fo% brake with handle 1
28 HT25J-054001 £l glide staff 1
29 HT50-090023 Frxz switch cover 1
30 HT25J-054003 FrE% spring 1
31 JB982-77 (18) HadH 918 comibed washer 18 1
32 HT50-040016 Frx B switch seat 1
33 HT25JA-051000 BREEH seat frame solder 1
34 | oB97-85(16) 16 washer 16 2
35 GB93-87(16) 2816 washer 16 2
36 GB/T5783-2000(M16x70) &8 M16X70 bolt M16X70 2
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NO. PART NO. £ & NAME QUANTITY REMARK
1 HT25J-070024 M4BT Mt screw coupling 1

2 JB/7Q4440-86(08~912) %498~012 clamp 1

3 HT25J-W04-1005 W pipe 1 W#95 [=700mm
4 09GE RuE S thick filter 1

5 G6B,/T95-2000(8) 488 washer 8 2

6 GB,/T93-2000(8) #H3 spring washer 8 )

7 6B,/T5783-2000(M8x16) 408116 bolt M8x16 1

8 JB/2Q4440-86(#10~016) %%010~016 clamp 9

9 HT25J-W04-1002 e pipe 1 H#p8  L=50mm
10 R0O8U16 MAKAER air—oil separator 1

1 GB/T70.1-2000(M8x45) 4aM8x45 screw M8X45 1

12 HT25J-W04-1001 e pipe 1 n#s8  L=150mm
13 HT25J-070023 R screw coupling 1

14 | GB/T5783-2000(M6x16) BAM6x16 bolt M6x16 2

15 GB,/T95-2000(6) 46 washer 4

16 GB,/T93-2000(6) 286 spring washer )

17 GB,/T6170-2000(M6) 86 nut M6 2

18 HT25J-W04-1003 W pipe 1 n#s8  L=700mm
19 HT250-W10-123 BitE fuel pump 1

20 HT25J-W04-1004 e pipe 1 WEs8  L=400mm
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NO. PART NO. £ & NAME QUANTITY REMARK
21 GB,/T6170-2000(M10) £8M10 nut M10 2

22 | 6B/T93-2000(10) 10 spring washer >

23 PS 58368130 KiEns fine filter 1

24 GB,/T95-2000(10) 80 washer )

25 | GB/T5783-2000(M10x30) £4/30x10 boltM30x10 2

26 HT25J-W04-1006 WE pipe 1 H&s8 L=350mm
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NO. PART NO. £ % NAME QUANTITY REMARK

1 HC-TR55/3 %R multiway  valve 1

2 JB985-77(18) 5448018 combined 18

3 HT25J-070003 SRR screw coupling 6 63,/8-M18X1.5

4 HT25J-071110 SRR AR hose 2 RPRERER B0  L=1850 2XM18X1.5, 160 £
S HT25J-071120 PRMIHERE] hose 3 RYRBEBERBp10xT  L=1850 2XM18X1.5, £#

6 HT25J-071130 SURIERET hose 1 RYBBERERBp10xT  L=1850 2XM18X1.5, 90'x £
7 HT25J-070020 L S nut 6 M18X1.5

8 HT25J-070009 A screw coupling 4 2XM18X1.5

9 CIL-03-04-50 92.81EHA one-way valve 1

10 HT50-073004 Eimd screw coupling 1 M18x1.5—R23/8

1 HT25J-071070 R AR hose 2 AWEBERERBp10xI  L=2200 2XM18X1.5, 150X £
12 HT25J-071010 3 s we hose 1 AVEBERERRp10x]  L=1400 2XM18X1.5KE

13 HT25J-071020 kR hose 1 RYBERERB10xT  L=900 2XM18X1.5KE

14 HT25J-070700 TR screw coupling 1 3xM18x1.5

15 HT254-071300 ZHELHGC14 screw coupling 1 3xM18x1.5

16 HT25J-071030 AR BE hose 2 RYRERERAs10x]  1=950 2XM18X1.5,90"X £
17 HT254-071040 R R hose 2 RYRERELB10xT =500 2XM18X1.5, ZRdkthx B
18 HT254-070014 £%38 pipe clamp 4 938

19 HT25J-070013 £%20 pipe clamp 8 020

20 HT25J-070001 :TiE: 238 screw coupling 3
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NO. PART NO. £ % NAME QUANTITY REMARK
21 JB999-77(M18x1.5) ZRERM18X1.5 radiator hollow holt 6 M18x1.5

22 HT25J-070200 ARl lift cylinder )

23 HT25J-070300 CER turn cylinder 1

24 BSP-AQ7 Sk quick coupler 2

25 HT25J-070022 p188NEk hollow coupling 4 M18x1.5

26 GB,/T70.1-2000(M6x40) KaM6x40 bolt 8

27 GB,/T70.1-2000(M6x60) KaM6x60 bolt 4

28 HT25J-W07-020 Bk quick coupler joint 2

29 JB982-77(27) aA4HE7 combined 2

30 FDYF R e sealing ring 1

31 DBYF TR sealing ring 2

32 HT35J-071800 Wl 7 vk joint 6 32 replace 2,25,21,20 kAt

%37 X




lifting  hydraulic ~ system 1




NO. PART NO. £ # NAME QUANTITY REMARK

1 HC-TR55/3 SHR multiway valve 1

2 JB985-77(18) #44H018 combined 24

3 HT25J-070003 FUREA screw coupling 6 G3/8-M18X1.5

4 HT250-071110 SHREERE hose 2 2XM18X1.5 , 160'x £
5 HT250-071120 SHRIHERE] hose 3 AVREREREN O L=1850  oxmig15, Bl

6 | HT250-071130 SHRTARET hose 1| RPRERERANOKIL  L=1850  jyigx15, 90kl
7 HT25J-070020 %48 nut 9 AWRERERRS10xT  L=1850 M18X1.5

8 HT25J-070009 £ & o screw coupling 5 2XM18X1.5

9 CIL-03-04-50 ¢2.81%mRA one—way valve 1

10 HT50-073004 LI oS screw coupling 1 M18x1.5-RZ3/8

11 HT354-071010 HERE hose 2 AHREREEBA10xT  L=900 2XM18X1.5, 155X Kl
12 HT250-071010 B e hose 1 2XM18X1.5KE

13 HT254-071020 i R hose 1 AYRERERSNIO  L=1400  oxmi8X1.5RE

14 | HT250-070700 R screw coupling 1 RYRERERAAOXT  L=000 31815

15 HT25J-071300 ZREAGC14 screw coupling 1 3xM18x1.5

16 HT250-071030 KRR hose 2 2XM18X1.5,90°X €&
17 | HT250-071040 XL L hose 4 AYRERERASIOM  1=950  oyyigy1 5 SRt i
18 | HT250-070014 538 pipe clamp 4 ARERER B0« =500 938

19 HT25J-070013 £%20 pipe clamp 8 920

20 HT25J-070001 Widr gk screw coupling 3

21 JB999-77(M18x1.5) ZREEM18X1.5 radiator hollow holt 8 M18x1.5

22 HT25J-070200 ARk lift cylinder 2

23 HT25J-070300 3 turn  cylinder 1
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NO. PART NO. 4 % NAME QUANTITY REMARK

24 BSP-AQ7 /5o quick coupler 2

25 HT25J-070022 182N Hk hollow coupling 4 M18x1.5

26 6B /T70.1-2000(M6x40) HEM6x40 bolt 8

27 | GB/T70.1-2000(M6x60) #4M6x60 bolt 4

28 HT25J-W07-020 Pl quick coupler joint 2

29 JB982-77(27) 448907 combined 2

30| WT350-071080 HELRY hose 1| RWEEMEEAMOXD  L=1150 2XM18X1.5, 90X £k
3 HT354-071100 S (oY screw  coupling 4

32 HT35J-071180 KA R E hose 1 RYRERERBS10x]  L=850 2XM18X1.5, 90°X B
33 | HT350-070001 M18 Efidxh screw  coupling 2

M| HTI54-071330 PTT hose 2 | AWEERERAMOXI  L=800 2XM18X1.5, 125"
35 HT354-070500 ol lock cylinder 1

36 HT35J-073070 BRAMERE hose 1 RVREREKRs10xI  L=800 2XM18X1.5, 90X £
37 HT35J-070009 RN screw  coupling 2

38 QUH-10NL #W globe valve 1

39 | H1354-071070 HALRE hose 1| RWEERERBAIOXI  L=1300 2XM18X1.5 , 90X B
40 FDYF 4 e st sealing ring 1

H DBYF AR Mt sealing ring 2

42 SUYF LES T sealing ring 1

43 HT35J-071800 ko A Rk joint 6 | 43replace 2,25,21,20 % B
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NO. PART NO. % & NAME QUANTITY REMARK

1 HT25J-072200 B A Jjiont solder 1

2 HT25J-071310 BB hose 1 RWRERERBPOX] 1=1200  2XM14X1.5, HE
3 HT25J-070034 63 /8RN R rdiator hollow holt 1

4 JB985-77(18) 448018 combined washer 7

5 HT25J-070008 S B E screw coupling 1

6 HT25J-071220 HRE e hose 1 AWRERERBP13xT  1=450  2XM22X1.5, NE (###E)
7 HT25J-070006 Gl /25044 rdiator hollow holt 2

8 JB985-77(22) f548922 combined washer 8

9 HT25J-070900 B A screw  coupling 1

10 HC-TR55/3 o valve 1

1 HT25J-070004 SRR X o screw coupling 1

12 HT35J-071200 SR RENES jiont 1

13 HT60A-W07-069 MEESBETA jiont 2 1C21.10.76

14 HT25J-071090 1L ER T hose 1 AWRERER B3] L=1300 2XM22X1.5, RE
15 OSPFLS100 EhE steering system 1

16 HT25J-070400 ko screw coupling 1

17 HT25J-070022 182k hollow 2

18 HT254-070007 ZRRHGC3/8 rdiator hollow holt 2

19 HTB0A-W07-054 WER# hose 1 RWBERERBO6X] =400 90XE

20 HT250-070044 MR nut 9
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NO. PART NO. £ % NAME QUANTITY REMARK

21 HT25J-070043 WEE L4k jiont 1

22 GB,/T5781-86(M8x20) E#M8X20 bolt M8X20 2

23 6B93-87(8) #8 8 washer 8 )

24 6B97-85(8) #8 8 washer 8 2

25 HT25J-020024 i limit plate 1

26 HT25J-020004 LB &) front steering hinge bolt 1

27 HT25J-070021 AN va k) rdiator hollow holt 1

28 HT25J-072100 kRN jiont solder 1

29 HT35J-070011 fmirfg jiont 1

30 HT25J-071060 fmid ERE hose 1 RWRERERBS10x] (=800  2XM18X1.58K
31 HT60A-W07-005 Foce hose RWEERERBI6X] =600 90XE

3 HT35J-070002 SRR RAEE jiont 1

33 HT25J-070100 E3eh T driver  cylinder 1

34 HT25J-071050 Ewaka e hose 1 RWRERERESOXT =600  2XM18X1.5,90°X £
35 HT50-070022 $182NHEx hollow 1

36 JB999-77(M18x1.5) ZRERM18X1.5 rdiator hollow holt 1

37 IXYF S w b sedling ring 1
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NO. PART NO. 4% NAME QUANTITY REMARK

1 HT25J-042000 HRE A ol cooler 1

2 HT25J-071200 BhBEURE RO hose 1

3 HT25J-071270 LB hose 1 RVRERERBo6x1 =750 2XM14X1.5, 90°x110°
4 HT25J-071250 Le b hose 1| RWEERERBg16x]  L=2100 2XM27X1.5

5 HT50-070200 BhBHNHE Y hose 1

6 HT25J-070031 e 2 radiator hollow holt 2 M27x1.5

7 HT25J-071240 LEL e hose 1 | AWRENERAI3]  1=1300 2XM22X1.5, 90 &

8 0MS200 T hydraulic motor 9

9 HT25J-070019 Bk oIk Ak screw coupling 4 M27X1.5-7/8-14UNF
10 HT25J-071180 HELR BN hose 1 | B#s16xI  1=900(1000) 2XM27X1.5KE #EAARRRMR T
11 HT25J-071160 RER /W DARE hose 1 |Ke#o16x  L=1050(1100) 2XM27X1.5KE 5 HAXREHR
12 HT50-077007 SEEME screw coupling 1

13 HT25J-071280 WL M hose 1 | RHHERELBI6x]  L=1000 2XM14X1.5, 90X &
14 HT25J-071170 RER/ RLRMH hose 1 | Bfe16xI  L=600(650) 2XM27X1.5, KE ¥EmAEAHMRT
15 HT50-077002 R kA screw coupling 1

16 HT254-071210 e UL hose 1 | AWEEREEA919x]  L=800 2XM30X1.5, 90'x £
17 HT25J-071500 EREAESERO screw  coupling 1

18 HT50-070014 HRFEM screw  coupling 1 M30x1.5

19 SNP2,/11DSC06 E#E pump 1

20 JB982-77(22) 1448020 combined  washer 5

21 HT25J-071600 ERF NN screw coupling 1

22 HT25J-071360 HRF NN hose 1| BWBEKELRSI3XT =450

23 JB982-77(27) HadRp27 combined washer 11

24 HT25J-070015 BNERT /8 radiator hollow holt 1 7/8-14UNF

25 HC-TR55/3 410 valve 1
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NO. PART NO. £ % NAME QUANTITY REMARK

26 HT25J-070004 SR F R screw  coupling 1 (63/8-M22X1.5
27 HT25J-071350 SRR hose 1 AWREREKB13x ] 1=1300

28 HT25J-070015 BRRRT /8 radiator hollow holt ) 7/8-14UNF

29 42R28D RER pump 1

30 HT25J-071800 RERE LR screw coupling 1

3 HT25J-070035 ROEA radiator hollow holt 9 11%_UN

32 HT250-071100 FARERABTRL A screw coupling 2

33 E-084-288 RS filter 1

34 HT25J-070010A EERE X screw coupling 1 M22X1.5-M27x1.5
35 HT25J-070039 FAREL Gk screw coupling 1 M30X1.5-M33X1.5
36 HT25J-071150 RERR MRS hose 1 RWRERERBS19x] =640 2XM30X1.5,90X £
37 HT25J-070012 SRRk screw coupling 1 M30X1.5-G3/4
38 HT25J-070040 Al £ATb e screw coupling 1 M22x1.5-G3 /4
39 HT25J-070016 SRR A0 screw coupling 1 M30x1.5-ZM30x2
40 QUQ2-10x0.63 ZRERE filter 1

4 0F25349 5% hydraulic gauge 1

42 6B3452.1-92(19.2x2.4) O 19.2x2.4 o-ring 4

43 (B3452.1-92(8x1.8) 0% 8x1.8 0-ring 2

44 (B3452.1-92(23.6x2.65) 0% 23.6x2.65 o-ring 2

45 HT25J-WKA RERETXA temperture switch A 1

46 HT25J-WK RERHTX temperture switch 1

47 HT25J-071330 RER B S hose 1 RYREMELBo16x] =450  2XM27X1.5, RE
48 JB982-77(24) H48Ee24 combined washer 4

49 JB982-77(18) A4¢lp18 combined washer 1

50 JB982-77(30) A448s30 combined washer 1
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NO. PART NO. £ & NAME QUANTITY REMARK

1 HT25J-042000 Wk AB A ol cooler 1

2 HT25J-071200 L6 i s hose 1

3| JB9B2-77(27) 5448977 combined 5

4 HT25J-071250 AR RBE hose 1 RVRERER Bo16x]  L=2100

5 HT50-070200 AR L e R hose 1

6 HT25J-070031 HABENER radiator hollow holt 2 M27x1.5

7 HT25J-WL-001 WY RE R hose 1 RVRERERBo6xI  L=1300 2XM14X1.5, 90°x110°
8 HC-TR55/3 SR valve 1

9 HT25J-WL—002 WHR valve 1

10 | 6B/T3452.1-1992(11.8x1.8) 0BH11.84.8 ring 3

11 HT50-070003 L2 R0p o8 screw coupling 3

12 HT25J-WL-003 RERAT B HE hose 1 RVRERERBo6x]  L=550 2XM14X1.5, 90'x £
13 HT25J-WL-004 RERBIH WAk E hose 1 RVBERER Bo6x I  L=1300 2XM14X1.5, 90'x £
14 JB982-77(10) 1448010 combined 1

15 HT25J-WL-005 WEEX screw coupling 1

16 HT25J-WL-006 WE RS hose 1 RVBRERE R Bg6x]  L=600 2XM14X1.5,90°x90°
17 HT25J-WL-007 FRME hose 1 RVBERERBP19x] =900 2XM30X1.5, 90'x £
18 HT25J-070011 HERR X screw  coupling 1

19 JB982-77(33) HA%Ep33 combined 1

20 JB982-77(22) HA4Ep)?2 combined 6

21 HT25J-070010 RHERE W screw coupling 1

22 HT25J-WL-008 REMKE hose 1 AWRERERBp13x]  L=1300 2XM27X1.5, 90'x B
23 HT25J-WL-009 REX pump 1 A10VG28DA1D3L/10R-NSC10F015SH-S

24 HT25J-WK BEEATX temperture switch 1

25 | GB/T3452.1-1992(28.8x3.1) | 0BE28.8x31 ring 2
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NO. PART NO. £ & NAME QUANTITY REMARK

26 HT25J-070600 HERB X A4 screw coupling 1

27 HT25J-070500 HERA A screw coupling 1

28 HT25J-WL-010 RALHDRKE hose 1 RYRERERRO16x  L=550 2XM27X1.5, RE
29 HT25J-070038 Tkl bk screw coupling 4

30 | HT250-WL-011 Lk b hose 2| RRERERASIGN (=900 2XM27X1.5, AK
31 HT25J-WL-012 ik hydraulic motor 2

32 HT25J-070012 R screw coupling 1 M30X1.5-G3/4
33 JB982-77(18) H24Ep18 combined 1

4 HT25J-070004 5 ¥ Bl B AR screw coupling 1

| H1250-071350 SHAURE hose 1| RWRERERESI3]  =1300

36 | HT250-W-013 A pump 1

37 | 0B/T3452.1-1992(22.8x3.1) 02ED2 831 ring 1

38 HT25J-070029 HRF R screw coupling 1

39| HT250-071210 ERRR R hose | AWEEREXESIX] (=800 2XM3OX1 5, 90 £k
40 GB/T3452.1-1992(19.2x2.4) ORE9.2x2.4 ring 1

4 HT25J-070030 HRE A screw coupling 1

42 HT25J-071360 ERR N RBE hose 1 AWBERER P13k ] =450

43 HT25J-070016 BRAE 30 screw coupling 1 M30x1.5-ZM30x2

44 QUQ2-10x0.63 aigh 3 2 2 filter 1

45 E-084-288 WA filter 1

46 V3.0723-08 HERHBEE filter 1

47 HT25J-070040 #OEEE L screw coupling 1 M22x1.5-G3 /4

48 HT25J-040010 Vit €28 oil Plastic sheet 2
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NO. PART NO. £ % NAME QUANTITY REMARK
1 HT25J-080012A HELEAR the plate use to adjust speed 1
2 GB97-85 (6) #H 6 washer 6 4
3 GB,/791-2000(2X20) FFO% 2%20 pin 2X20 6
4 GB/7882-1986 (6X18) i 6X18 shaft 6X18 4
5 HT25J-082000 FHe% brake with handle 1
6 GB97-85 (8) 4 8 washer 8 9
7 HT25J-080003 94 brake cable with handle 1
8 6B/ T882-1986 (8X25) 44 8X25 shaft 8X25 1
9 HT25J-080004 #IH4% gun cable 1
10 HT25J-080017 HEE 4 the plate use to fix spring 1
11 HT25J-080006 REH R | the plate use to fix brake cable 1
12 HT25J-080001 Vet engine cable 1

13 HT25J-024004 i | spring 1
14 6B,/T 578186 (M8X20) §4M8X20 bolt M8X20 1
15 HT25J-080013 HEREARBAH the plate use to fix brake cable 1
16 (B/73089.1-82(M8) ELL 3V nut M8 5
17 6B6170-86(M8) T nut M8 3
18 SIBTK HASISTK bearing J
19 HT25J-080029 it bolt 1
20 HT50-3507020 AR right brake 1
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NO. PART NO. £ & NAME QUANTITY REMARK
21 GB,/T5781-86(M8x30) £AMBX30 bolt M8X30 2
22 HT25J-020018 E:<id lever 1
23 GB,/T6170-2000(M8L) LIS nut M8L 1
24 SIL8TK HASILBTK bearing 1
25 GB/T1152-2000(M10x1) #AM10X1 oil cup 1
26 HT25J-080002 4 brake cable with foot 1
27 (B,/T882-1986 (8X20) 4 8X20 shaft 8X20 1
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NO. PART NO. £ & NAME QUANTITY REMARK
1 HT25J-W15-001 B4+ control handle 1
2 HT25J-080005 Tk nut 1
3 GB,/T6170~2000(M10) #8M10 nut 3
4 HT25J-080008 FtgH hand lever grip 1
5 HT25J-W15-002 e rubber sleeve 1
6 0B,/T95-2000(10) #1810 washer 9
7 6B,/T93-2000(10) #810 spring washer 10
8 HC-TR55/3 30 multiway  valve 1
9 0B/T95-2000(12) $#2 washer 3
10 0B,/193-2000(12) B2 spring washer 3
11 6B,/T5780-2000(M12x45) EBM12x45 bolt 3
12 HT25J-080011 KAFHKE handle rubber sleeve 1
13 HT25J-080010 WEEH lever 1
14 GB,/T6170~2000(M8) #3818 nut 1
15 HT25J-W15-003 123 rubber sleeve 1
16 0B,/T6170-2000(M16) ¥4M16 nut M16 1
17 6B/T97-85(16) ##Ehe washer 16 1
18 HT25J-081200 Fk steering wheel 1
19 HT25J-081100 4o T lever 1
20 GB,/T70.1-2000(M10x30) §4M10x30 bolt M10X30 8
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NO. PART NO. £ & NAME QUANTITY REMARK
21 GB 5283-85 4T ST2.2 screw ST2.2 3
22 HT35J-081003 Bk plate 1
23 HT35J-081002 bks insulator 1
24 GB,/1893.1-86 AREHE 37 retainer ring 37 1
25 HT35J-081006 Ef isolation bush 1
26 GB,/1894.1-86 HREE 20 retainer ring 20 1
27 GB/T276-1994 FHRBA 61904—7 bearing 1
28 HT25J-081001 it the staff use to control orientation 1
29 HT35J-081004 5 plate 1
30 HT25J-080019 BHREK turning plate 1
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NO. hit. color
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NO. it color
® L Black

@ ¥ Yellow

©) Gl Red/White
® k# Blue/White
® 3 Purple

® a Red

@ ;] White

[ Blue

® & Greeen

T Pink

a K& Dark Green
@) K Grey

®) & Yellow /Green
ik Red/Yellow
® bk Red/Green
@® k& White /Green
@ bk Red/Blue
B% white/Yellow
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NO. PART NO. £ & NAME QUANTITY REMARK
1 HT25J-W10-001 XX ignition  switch 1

2 HT25J-W10-027 TRRwA dgnamo 1

3 HT25J-W10-002 BIERT X electromagnetic power 1

4 HT25J-W10-003 £ 1.3 battery 1

S HT25J-W10-028 AL starter 1

6 HT25J-W10-004 Tl 1 relais 1

7 HT25J-W10-005 ks preheating relay 1

8 HT25J-W10-007 ERfRE 2 fuse 1 20A
9 HT25J-W10-009 R4 fuse 1 10A
10 HT25J-W10-106 R4 fuse 1 10A
1 HT25J-W10-010 Befk cluster gauge 1

12 HT25J-W10-123 BHE fule  pump 1

13 HT25J-W10-038 X L% motor 1

14 HT25J-W10-122 Fifrh £ fuse 1 30A
15 HT25J-W10-052 TR preheat indicator 1

16 HT25J-W10-053 B4 fuse 1 15A
17 HT25J-W10-020 WK% light switch 1

18 HT250-W10-116 WX front light 1

19 HT25J-W10-017 54 head light 1

20 HT25J-W10-011 e Te fuse 1 oA
21 HT25J-W10-012 ABHRE water temperture sensor 1

22 HT25J-W10-025 WEH fule meter 1

23 HT250-W10-014 RMHRE fule sensor 1

24 HT25J-W10-013 B A RA oil indicator sensor 1

25 HT25J-W10-041 ARG L fuse 1 19A
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NO. PART NO. &% NAME QUANTITY REMARK
26 HT25J-W10-042 20 R relay 1
27 HT25J-W10-015 FHFX brake switch 1
28 HT25J-W10-039 WHER electromagnetic valve 1
29 HT25J-W10-040 FREHR electromagnetic valve 1
30 HT25J-W10-026 BHE processor 1
3 HT250-W10-024 st brake padel 1
32 HT25J-W10-045 RERRE speed sensor 1
33 HT25J-W10-044 L Jii fuse 1 15A
34 HT25J-W10-019 WAk R horn  relay 1
35 HT25J-W10-018 Ho\ horn 1
36 HT25J-W10-046 EBFx switch 1
37 HT25J-W10-047 HE A A oil cooler 1
38 HT25J-W10-048 flxLR cluster gauge upper case 1
39 HT25J-W10-049 LEd ) cluster gauge back case 1
40 HT25J-W10-050 PE R cluster gauge front case 1
4 HT25J-W10-030 Ko fuse box 1
42 HT25J-W10-036 KRLe% fuse box sleeve 1
43 HT25J-W10-029 fxE cluster gauge sleeve 1
44 HT25J-W10-033 WHSARE battery negative line 1
45 HT25J-W10-032 WHLF battery line  clampe 2
46 | HT25/-W10-034 IREARS battery positive line 1
47 HT25J-W10-035 RS starter line 1
48 HT25J-W10-031 LAuE 2 potential device 1
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electric
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NO. PART NO. £ %K NAME QUANTITY REMARK
1 HT250-W10-001 EXFFx ignition  switch 1

2 HT25J-W10-027 AL EA dgnamo 1

3 HT25J-W10-002 BEETF% electromagnetic power 1

4 HT25J-W10-003 3] battery 1

S HT25J-W10-028 st starter 1

6 HT250-W10-004 el 32 relais 1

7 HT25J-W10-005 ik E preheating relay 1

8 HT25J-W10-007 ki fuse 1 20A
9 HT25J-W10-009 Re4 fuse 1 10A
10 HT25J-W10-106 k2 fuse 1 10A
1 HT25J-W10-010 H40% cluster gauge 1

12 HT25J-W10-123 REK fule  pump 1

13 HT25J-W10-038 BXZ% motor 1

14 HT25J-W10-122 k2 fuse 1 30A
15 HT25J-W10-052 TRHT preheat indicator 1

16 HT25J-W10-053 RukE 2 fuse 1 15A
17 HT25J-W10-020 WX light switch 1

18 HT25J-W10-116 W front light 1

19 HT25J-W10-017 X head light 1

20 HT25J-W10-011 k2 fuse 1 oA
21 HT25J-W10-012 KRERE water temperture sensor 1

22 HT25J-W10-025 HWER fule  meter 1

23 HT25J-W10-014 RUERE fule sensor 1

24 HT25J-W10-013 NHE AR oil indicator sensor 1

25 HT25J-W10-041 £RRRY fuse 1 15A
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NO. PART NO. £ % NAME QUANTITY REMARK
26 HT25J-W10-042 44 relay 1

27 HT25J-W10-015 FFx brake switch 1

28 HT25J-W10-039L bt 1] electromagnetic valve 1

29 HT25J-W10-040L R AR electromagnetic valve 1

30 HT25J-W10-044 B fuse 1 19A
31 HT25J-W10-019 L Lv 3R horn  relay 1

32 HT25J-W10-018 L LY horn 1

33 HT25J-W10-046 BHFx switch 1

34 HT25J-W10-047 HEHA AL oil cooler 1

35 HT25J-W10-048 fxLE cluster gauge upper case 1

36 HT25J-W10-049 flRER cluster gauge back case 1

37 HT25J-W10-050 fxwE cluster gauge front case 1

38 HT25J-W10-030 R fuse box 1

39 HT25J-W10-036 ReLe% fuse box sleeve 1

40 HT25J-W10-029 fxE cluster gauge sleeve 1

4 HT25J-W10-033 EHRARE battery negative line 1

42 HT25J-W10-032 BHEF battery line  clampe 2

43 HT25J-W10-034 ERERS battery positive line 1

44 HT25J-W10-035 RS starter line 1
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18—safety roof driver




NO. PART NO. NAME NAME QUTY REMARK
1 HT25J-101001 ok glass 1
2 HT25J-101200 (EE s front protection plate welding 1
3 GB/T5783-2000(M10x25) £8M10x25 bolt M10x20 4
4 6B,/T93-1987(10) 4810 spring washer 10 4
5 6B/797.1-2002(10) 4810 washer 10 4
6 HT35J-020023 KBS wire jacket 5
7 GB/T5783-2000(M14x30) BBM14X30 bolt M14X30 2
8 GB/T93-1987(14) 484 spring washer 14 2
9 GB,/T97.1-2002(14) $f14 washer 14 2
10 GB,/T6170-2000(M12) E12 nut 12 4
1 GB,/T93-1987(12) 4812 spring washer 12 4
12 6B,/T97.1-2002(12) 812 washer 12 8
13 GB/T5782-2000(M12x80) -M12x80 bolt M12x80 4
14 HT25JA-101100 ERMEOH safety roof driver 1
15

16

17

18

19

20
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ZHEJIANG HERO TIME MACHINERY CO.LTD.

HEAD OFFICE
ADDRESS:Ciwu Industry Zone,

Zhuji City,Zhejiang Prov.,China
TEL:0086-575-87665183 87665998
FAX:0086-575-87665669
WEB:www.herotime.cn

www.racoon.com.cn
EXPORT OFFICE
ADDRESS:9C.Xiaohong Building.1777Binsheng Road.
Hangzhou.China
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